
Quality Farm Dugouts   1 

Classification: Public 

  



 

Classification: Public 

 
 

 
This publication is a product of Alberta Agriculture and Irrigation. The goal of this publication is to help 
rural people manage dugout water supply and water quality by providing the latest research information 
on improving the quality of dugout water. It identifies and explains general dugout planning, design, 
construction, treatment, and management practices. It also indicates practices to avoid and attempts to 
dispel a few myths about dugout water management. 

The authors gratefully acknowledge the contribution of the current and previous editions of this 
publication representing Alberta Agriculture and Irrigation, Alberta Environment and Protected Areas, 
[...]
to find a good producing well on his farm and therefore decided on a dugout to meet the remaining 
farm water requirements.   

Step 4 - Joe used the Water Required From New Source Worksheet to calculate the amount of water he 
will require from the new dugout.  For the cattle he needed 504,000 gallons, plus 152,125 gallons for 
yard watering and crop spraying, for a total of 656,125 gallons or 0.7 mIg (rounded to the nearest 0.1). 

Step 5 - From the Evaporation Zones Map he determined that his farm was located in Zone 2. 

Step 6 - Joe uses 0.7 million Imperial gallons from Step 4, for the Required Dugout Capacity table.  He 
plans on construction a dugout with a track-hoe with 1.5:1 slopes on all sides and 15 feet in depth.  He 
uses the table with All Slopes 1.5:1.  Reading down the left column he notices that there is not a figure 
for 0.7.  He chooses the closest number that is smaller 0.5.  Then reading to the right for Zone 2 he 
obtains a factor of 2.87.  He will confirm with his dugout construction contractor that this depth was 
possible at the proposed site.  

Step 7- Joe calculated the volume of earth to be excavated by multiply the Additional Demand, as 
determined in Step 4, 0.7 and the Dugout Capacity Ratio, as determined in Step 6,  2.87  by 1,000,000 to 



Quality Farm Dugouts   124 

Classification: Public 

convert it to imperial gallons The resulting number is the Volume of Earth to be excavated in imperial 
gallons. 0.7 mIg  X 1,000,000 X 2.87 = 2,009,000. 

Step 8 - Joe finds the volume in cubic yards to be excavated by dividing 2,009,000 by 169 = 11,888 cubic 
yards. 

Step 9 - In his initial conversation with the dugout contractor Joe has decided to use 1.5:1 slopes for the 
construction.  Joe chooses the chart that matches his proposed slope design for the dugout. All Slopes 
1.5:1 Dimensions and Capacity table.   The charts are based are for 15 foot depth.   

Step 10 -Joe chooses a 120 foot width.  

Step 11 - Moving down the table to find the closest capacity to 11,900 cubic yards as shown. He reads to 
the far left column to obtain the required length of dugout to meet the required capacity. Joe decides 
on the 240 length since it will provide him with a capacity of 11,875 cubic yards. 

Step 12 - Joe located his farm on the Runoff Map to find that it required between 250 and 500 acres to 
fill a one million Imperial gallon dugout. To be safe he selected the higher end of the range at 500 acres. 

Step 13 - He multiplied 500 acres by 2.0 (Step 7:  2,009,000/1,000,000 = 2.0) to determine the size of the 
runoff area required for his dugout (500 acres x 2.0 = 1000 acres). 

There appeared to be a good dugout location within 500 feet of the farmyard. With his calculated 
information in hand, and a local topography map, Joe set off on a field trip to determine local runoff 
patterns and confirm the location for the proposed dugout. At the site, 500 feet from his buildings, there 
was approximately 750 acres of runoff area, which was less than the 1000 acres his dugout required. For 
this reason, he selected another site 500 feet further downstream where a second waterway 
contributes another 350 acres of runoff area. Joe considered the additional runoff water was well worth 
the costs for 500 feet of additional trenching and piping. 

Since the proposed size is larger than 550,000 Igal (2,500 cubic metres), Joe accesses the Digital 
Regulatory Assurance System to obtain an approval from Alberta Environment and Protected Areas 
(EPA) prior to proceeding with the construction. 

Note: For additional information on dugout and runoff area sizing contact a water specialist in your 
area. 

 

  



Quality Farm Dugouts   125 

Classification: Public 

 
Appendix 7 
Water System Sizing Worksheet 
 

 

 

 

  

 
Water System Sizing Worksheet 



Quality Farm Dugouts   126 

Classification: Public 

 

 

 

This worksheet can be used to determine the size of pump, pressure tank, and water pipe required for a farm water 
system. Dugouts, unlike most water wells, have a huge reservoir of water, and can be pumped at much higher flow 
rates. Therefore, it is important to properly size dugout pumps and pipelines to take full advantage of the dugout. 
 

 

 

STEPS TO SIZING YOUR WATER SYSTEM 

Step 1 Calculate the peak water use rates in gallons per minute (gpm) for all of the existing and proposed water 
system fixtures. 

 

 

Step 2 To determine the Required Pump Flow Rate you need to consider which water uses, listed in Step 
1, will likely occur at the same time and total those together. Note: The minimum design flow rate of the 
system must exceed the peak use rate of the fixture(s) that use the largest amount of water. 

 

Step 3 Convert the Required Pump Flow Rate from Step 2 into U.S. gallons because practically all pumps 
available in Canada are rated in U.S. gpm. 

 

 

 



Quality Farm Dugouts   127 

Classification: Public 

Step 4 To select a pump you need to determine the lift and pressure. It is recommended that you take 
this information plus the Converted Pump Flow Rate from Step 3, to a reputable pump dealer or a water 
specialist for correct pump selection. They will recommend the required pump horsepower and other 
specifications. 

 

Step 5 Sizing a pressure tank is based on the Converted Pump Flow Rate and the amount of useable 
water volume or drawdown.  The drawdown is the amount of water that can be withdrawn from the 
pressure tank between high and low pressure settings. For dugouts, the sealed diaphragm or bladder 
type tanks are the best choice. In these types of tanks only 1/3 of the volume of the tank is available as 
drawdown. Therefore, the Pressure Tank Size must be 3 times the drawdown and match the gpm rating 
(flow rate) of the pump.  For example, a 10 gpm pump requires 10 gallons of drawdown or a 30 gallon 
tank size. 

 

 

Step 6 Measure the distance from the dugout to the center of the distributing system. 

 

Step 7 To determine the Required Pipe Size match the pump flow rate from Step 3, in the left column of 
the adjacent table with the length of the supply line from Step 6. 

 

 

 

 

 
 
  
  

Note: The minimum pipe size recommended for farmyard 
water distribution systems is 1¼ inches. This will reduce 
friction losses in the pipe and allow for future expansion that 
was unforeseen. 



Quality Farm Dugouts   128 

Classification: Public 

 
Appendix 8 
Dugout Maintenance Schedule 
 

 

 

Date:_____________   Dugout Number:_________  Legal Land 
Location____________________________ 

 

 

  

 



Quality Farm Dugouts   129 

Classification: Public 

 

 
Appendix 9 
Operation and Maintenance Schedule 
 

 

Conventional Water Treatment System 

 

 

  

 



Quality Farm Dugouts   130 

Classification: Public 

 

Biological Water Treatment System 

 

 

 


	agi-quality-farm-dugouts.pdf
	QFD Edits Chapter 1-9 DB_DR Edits v.1.2 5April2023.pdf
	The Prairie Climate
	The Prairie Dugout
	Dugout Water Quality
	Biology of a Dugout
	The Life Span of a Dugout
	Planning Farm Water Supplies
	Regulatory Requirements
	Alberta Water Act
	To find more information on the Digital Regulatory Assurance System
	Alberta Wetland Policy
	To find more information on the Alberta Wetland Policy

	Watershed Runoff Potential and Water Quality
	Watershed Runoff Potential and Dugout Sizing
	Dugout Sizing

	Water Quality and Watershed Management
	Best Management Practices in a Watershed
	Dugout Siting
	Proximity to Water Use
	Proximity to Electrical Power
	Trees
	Proximity to Other Water Sources
	Contamination
	Dugout Design
	Slopes
	Erosion Control
	Inlet Structures
	Livestock Exclusion
	Sedimentation Dugouts

	Dugout Construction
	Pre-Construction Testing
	Large-Scale Sealing Methods and Materials
	Clay Lining
	Bentonite
	Sodium Chloride
	Plastic Liners
	Gleization
	Perimeter Trench

	Excavating Equipment
	Trackhoe
	Wheel Tractor - Scraper
	Dozer
	Dragline

	Selecting a Contractor
	Experience
	Equipment
	Dugout Finishing
	Costs
	Time Factor
	Construction Estimate


	Equipment Systems
	Intake Systems
	Floating Intake Systems
	Other Intake Systems
	Gravel infiltration trenches
	Dugout bottom intakes

	Wet Wells
	Pumps
	Water Distribution System

	Dugout Aeration Systems
	Types of Aeration Systems
	Components of an Aeration System
	Power Supply
	Air Compressors
	Aeration Lines
	Diffusers
	Safety


	Remote Watering Systems for Livestock
	Problems with Direct Watering
	Environmental Problems

	Herd Health Problems
	Poor Pasture Utilization and Nutrient Transfer Problems

	Pasture Water System Trials
	Remote Pasture Water Systems Benefits
	Pasture Water Systems
	Livestock Watering Alternatives
	Access Ramps
	Water Hauling
	Gravity-fed Systems
	Pumped Gravity Flow Reservoirs
	Animal Operated Pasture Pumps
	Pipelines
	Gas-powered Pumping Systems
	Solar-powered Pumping Systems
	Wind-powered Pumping Systems
	Watering Bowl with a Drain Back System to Prevent Freezing
	Well-Insulated Trough System to Prevent Freezing
	The Frost-free Nose Pump


	Summary
	Health Risks and Water Quality
	Microbiological Factors
	Bacteria
	Protozoa
	Viruses

	Chemical Factors

	Aesthetics and Water Quality
	Standard Testing of Drinking Water
	Testing for Coliforms
	Drawbacks of Standard Water Testing Techniques
	Non-routine Testing of Drinking Water

	Steps in Water Treatment
	Screened Intake
	Coagulation
	Conventional Filtration
	Biological Filtration
	Disinfection
	Polishing Treatment for Drinking Water

	Treatment System Maintenance
	Conventional Pressure Sand or Multi-Media Filters
	Biological Sand Filters
	Conventional Pressure Carbon Filters
	Biological Granular Activated Carbon Filters
	Chlorination Disinfection
	Ultraviolet Light Disinfection
	Distillers
	Reverse Osmosis Units
	Monitoring
	Equipment Certification

	Dugout Management Practices
	Established Practices
	Continuous Aeration
	Sediment Removal
	Vegetation Control
	Removal of Animals
	Registered Copper Products
	Coagulation
	Herbicides
	Colourants
	Dugout Covers
	Disinfectants
	Plants
	Fish
	Miscellaneous Biological and Chemical Products

	Symptom 1 Low Dugout Water Levels
	Symptom 2 Human or Animal Sickness Caused by Water Contamination
	Symptom 4 Dirty Dugout Water
	Symptom 6 Mineral Scale and Grey Discolouring of Clothes
	Symptom 7 Taste and Odour in Water

	Approvals and Water Licencing
	Approvals
	Licences
	Digital Regulatory Assurance System (DRAS)

	Alberta Wetland Policy
	Alberta Wetland Policy Implementation

	Recreational Fish Culture Licence
	Table 1 Causes and Symptoms of Some Waterborne Diseases
	Table 2 Human Health Chemicals and Their Associated Risk to Human Health
	Table 3 Chemical Agents and Microbiological Species Affecting Aesthetic Quality of Water

	Calculating a Copper Dose
	How to Apply Copper Treatments
	Contacts
	Alberta Agriculture and Irrigation
	Alberta Environment and Protected Areas
	Health Canada
	Enter all information calculated step by step in the recording section below as follows:

	STEPS TO SIZE YOUR DUGOUT
	Existing Wells
	Existing Dugouts
	Other Existing Water Sources
	Note: Use Table that is associated with planned construction slopes
	Chart for 15 Foot Depth -All Slopes 1.5:1 (volume in cubic yards)
	Chart for 15 Foot Depth -All Slopes 2:1 (volume in cubic yards)
	Chart for 15 Foot Depth - End Slopes 4:1- Side Slopes 1.5:1 (volume in cubic yards)
	Chart for 15 Foot Depth -1 End Slope 4:1 - 3 Slopes 1.5:1 (volume in cubic yards)
	Chart for 15 Foot Depth –All Slopes 3:1 (volume in cubic yards)
	Chart for 15 Foot Depth - End Slopes 4:1 - Side Slopes 2:1 (volume in cubic yards)
	Joe Agricola Example
	STEPS TO SIZING YOUR WATER SYSTEM
	Date:_____________   Dugout Number:_________  Legal Land Location____________________________
	Conventional Water Treatment System
	Biological Water Treatment System



	Page 2 edits.pdf



